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LOW VOLUME PUMP AND MOTOR ASSEMBLY
SPLIT MANIFOLD REPLACEMENT PARTS

063-0171-140

ITEMITEMITEMITEMITEM DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION RAVEN PART #RAVEN PART #RAVEN PART #RAVEN PART #RAVEN PART #
1 Pump Platform 103-0159-001
2 Module Motor Assembly, Gandy 063-0159-831
3 Motor Mount Bracket 107-0159-914
4 Hex Bolt, 1/4-20 X 5/8" 311-0050-202
5 Lock Spring Washer, 1/4" 313-1000-017
6 Bolt, Hex, 1/4-20 X 1" 311-0050-230
7 Washer, Flat 313-2301-810

ITEMITEMITEMITEMITEM DESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTIONDESCRIPTION RAVEN PART #RAVEN PART #RAVEN PART #RAVEN PART #RAVEN PART #
8 Calibrated Pump Assembly 063-0171-132
9 Hex Nut, 1/4-20 312-1001-033
10 Grommet, Rubber 315-0000-022
11 Pulley, P36-5M-15 321-0000-271
12 Pulley, P72-5M-15 321-0000-274
13 Square Key, 3/16" 107-0159-555
14 Timing Belt 321-0000-275


